



BP: \_\_\_\_\_ HR: \_\_\_\_\_ Breath Rate: \_\_\_\_\_ Oxygen: \_\_\_\_\_ Temp: \_\_\_\_\_

1. Are all *INCLUSION* Criteria met?
  - Is the patient a WOMAN Yes No
  - Do they have at least TWO of the symptoms checked in item 1 Yes No
  
2. Does the patient meet any *EXCLUSION* Criteria?
  - Circled "YES" on Items 2 - 10 Yes No
  - Systolic Blood Pressure <100mg/Hg Yes No
  - Breath rate >25 breaths/min Yes No
  - Heart rate >100 beats/min Yes No
  - Oxygenation <90% Yes No
  - Symptoms indicating STI or kidney infection Yes No
  - Poorly controlled diabetes Yes No

*If the patient has ANY reason for exclusion, they should be referred to a primary care provider for further evaluation.  
Treating a patient that does not meet the stated criteria is not within the pharmacist's legal authority.*

**Patient Name** \_\_\_\_\_ **DOB** \_\_\_\_\_

*The following is the final recommendation and prescription of the pharmacist based on their clinical experience, knowledge, and evaluation of the patient.*

- Phenazopyridine (Azo) 100 mg Tablets**  
#12 tablets  
Sig: 1-2 tablets po TID x 2 days after meals
  
- Sulfamethoxazole/Trimethoprim (Bactrim/Septa) 800mg/160mg Tablets**  
#6 Tablets  
Sig: 1 tablet po BID for 3 days
  
- Nitrofurantoin (Macrobid) 100 mg Capsules**  
#10 capsules  
Sig: 1 capsule po BID for 5 days

*If the above options are not appropriate, consider using one of the following:*

- Amoxicillin/clavulanate (Augmentin) 875mg/125mg tablets  
# \_\_\_\_\_ tablets      Sig: 1 tablet po BID for 3-7 days
- Fosfomycin (Monurol) 3g packets  
#1 packet      Sig: 1 packet po as single dose
- Ciprofloxacin (Cipro) 250 mg tablet (LAST LINE)  
#6 tablets      Sig: 1 tablet po BID x 3 days      ICD10: N39.0

\_\_\_\_\_  
Pharmacist Signature

\_\_\_\_\_  
Date